
 

R
E
V
I
S
E
D
  

T 
E 
N 
T 
A 
T 
I 
V 
E 

    

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

REGION 4, LOS ANGELES REGION 
 

320 W.  4th Street, Suite 200, Los Angeles, California 90013 
(213) 576-6600 � Fax (213) 576-6640 

http://www.waterboards.ca.gov 
 

  
ORDER NO. R4-2008-XXXX 

NPDES NO. CA0055221 
 

WASTE DISCHARGE REQUIREMENTS 
FOR THE CITY OF SIMI VALLEY 

SIMI VALLEY WATER QUALITY CONTROL PLANT 
 
 
 

The following Discharger is subject to waste discharge requirements as set forth in this 
Order: 
 
Table 1.  Discharger Information 

 
The discharge by the City of Simi Valley from the discharge points identified below is 
subject to waste discharge requirements as set forth in this Order: 
[...]
Simi Valley Water Quality Control Plant  NPDES NO. CA0055221 

 

Attachment F – Fact Sheet (Tentative Draft:  April 3, 2008) F-2 
Revised Tentative:  May 6, 2008 

B. Special Provisions...........................................................................................F-63F-61 
1. Reopener Provisions...................................................................................F-63F-61 
2. Special Studies and Additional Monitoring Requirements...........................F-63F-62 
3. Best Management Practices and Pollution Prevention ...............................F-64F-62 
4. Construction, Operation, and Maintenance Specifications..........................F-64F-62 
5. Special Provisions for Municipal Facilities (POTWs Only) ..........................F-64F-62 
6. Compliance Schedules ...............................................................................F-65F-64 

VIII. Public Participation ................................................................................................F-65F-64 
A. Notification of Interested Parties .....................................................................F-66F-64 
B. Written Comments ..........................................................................................F-66F-65 
C. Public Hearing ................................................................................................F-66F-65 
D. Nature of Hearing............................................................................................F-67F-65 
E. Parties to the Hearing .....................................................................................F-67F-66 
F. Public Comments and Submittal of Evidence .................................................F-67F-66 
G. Hearing Procedure..........................................................................................F-67F-66 
H. Waste Discharge Requirements Petitions.......................................................F-68F-67 
I. Information and Copying.................................................................................F-68F-67 
J. Register of Interested Persons .......................................................................F-68F-67 
K. Additional Information .....................................................................................F-68F-67 

 
List of Tables 

 
Table 1.  Facility Information................................................................................................... F-3 
Table 2.  Historic Effluent Limitations and Monitoring Data .................................................... F-6 
Table 3a.  Basin Plan Beneficial Uses – Receiving Waters .................................................. F-12 
Table 3b.  Basin Plan Beneficial Uses – Ground Waters...................................................... F-14 
Table 4.  Summary of Technology-based Effluent Limitations.............................................. F-23 
Table 5.  Summary of Reasonable Potential Analysis .......................................................... F-36 
Table 6.  Summary of Water Quality-based Effluent Limitations........................................... F-45 
Table 7.  Summary of Final Effluent Limitations ................................................................... F-50 
Table 8.  Summary of Interim Effluent Limitations ................................................................ F-57 
Table 9.  Effluent Monitoring Program Comparison Table.................................................... F-60 
Table 1.  Facility Information................................................................................................... F-3 
Table 2.  Historic Effluent Limitations and Monitoring Data .................................................... F-6 
Table 3a.  Basin Plan Beneficial Uses – Receiving Waters .................................................. F-12 
Table 3b.  Basin Plan Beneficial Uses – Ground Waters...................................................... F-14 
Table 4.  Summary of Technology-based Effluent Limitations.............................................. F-23 
Table 5.  Summary of Reasonable Potential Analysis .......................................................... F-36 
Table 6.  Summary of Water Quality-based Effluent Limitations........................................... F-45 
Table 7a.  Summary of Final Effluent Limitations ................................................................. F-50 
Table 7b.  Summary of Final Effluent Limitations for TDS, Sulfate, Chloride, and Boron ..... F-53 
Table 8.  Summary of Interim Effluent Limitations ................................................................ F-56 
Table 9.  Effluent Monitoring Program Comparison Table.................................................... F-58 
 



City of Simi Valley  ORDER NO. R4-2008-XXXX 
Simi Valley Water Quality Control Plant  NPDES NO. CA0055221 

 

Attachment F – Fact Sheet (Tentative Draft:  April 3, 2008) F-3 
Revised Tentative:  May 6, 2008 

ATTACHMENT F – FACT SHEET 
 
As described in section II of this Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order. 
 
This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California.  Only those sections or subsections of 
this Order that are specifically identified as “not applicable” have been determined not to apply 
to this Discharger.  Sections or subsections of this Order not specifically identified as “not 
applicable” are fully applicable to this Discharger. 
 
I. PERMIT INFORMATION 

 
The following table summarizes administrative information related to the facility. 

 
Table 1.  Facility Information 

 
 
 
A. The City of Simi Valley (hereinafter Discharger) is the owner and operator of the Simi 

Valley Water Quality Control Plant (hereinafter Facility), a Publicly-Owned Treatment 
Works. 

 

WDID 4A560110001 
Discharger City of Simi Valley 
Name of Facility Simi Valley Water Quality Control Plant 

600 West Los Angeles Avenue 
Simi Valley, CA  93065 Facility Address 
Ventura County 

FACILITY CONTACT, TITLE 
AND PHONE 

James F. Langley, Deputy Director/Sanitations Services,  (805) 583-6443 

AUTHORIZED PERSON TO 
SIGN AND SUBMIT REPORTS 

James F. Langley, Deputy Director/Sanitations Services,  (805) 583-6443 

MAILING ADDRESS 2929 Tapo Canyon Road, Simi Valley, CA 93063 
Billing Address Same a Mailing Address 
Type of Facility POTW 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program Y 
Reclamation Requirements Producer/User 
Facility Permitted Flow 12.5 million gallons per day 
Facility Design Flow 12.5 million gallons per day 
Watershed Calleguas Creek 
Receiving Water Arroyo Simi 
Receiving Water Type Inland surface water 



City of Simi Valley  ORDER NO. R4-2008-XXXX 
Simi Valley Water Quality Control Plant  NPDES NO. CA0055221 

 

Attachment F – Fact Sheet (Tentative Draft:  April 3, 2008) F-4 
Revised Tentative:  May 6, 2008 

For the purposes of this Order, references to the “discharger” or “permittee” in 
applicable federal and state laws, regulations, plans, or policy are held to be equivalent 
to references to the Discharger herein. 

 
B. The Facility discharges wastewater to Arroyo Simi, a water of the United States, and is 

currently regulated by Order No. R4-2003-0081 which was adopted on June 5, 2003, 
and expired on June 5, 2008.  The terms and conditions of the current Order have been 
automatically continued and remain in effect until new Waste Discharge Requirements 
and NPDES permit are adopted pursuant to this Order. 

 
C. The Discharger filed a report of waste discharge and submitted an application for 

renewal of its Waste Discharge Requirements (WDRs) and National Pollutant Discharge 
Elimination System (NPDES) permit on December 6, 2007.  A site visit was conducted 
on March 4, 2008, to observe operations and collect additional data to develop permit 
limitations and conditions. 

  
II. FACILITY DESCRIPTION 
 

The Discharger owns and operates the Simi Valley Water Quality Control Plant (Simi Valley 
WQCP), a tertiary wastewater treatment plant located at 600 West Los Angeles Avenue, 
Simi Valley, California.  Attachment B shows the location of the plant.  The Simi Valley 
WQCP currently receives wastewater from the City of Simi Valley and unincorporated 
sections of Ventura County.  The wastewater is a mixture of domestic and industrial 
wastewater that is pre-treated pursuant to 40 C.F.R. Part 403.  Simi Valley WQCP has a 
design capacity of 12.5 mgd and serves an estimated population of 124,500 people. 

 
A. Description of Wastewater and Biosolids Treatment or Controls 
 

1. Treatment at the Simi Valley WQCP consists of primary sedimentation, activated 
sludge biological treatment with nitrification and denitrification, secondary 
sedimentation, dual media filtration, chlorination, and dechlorination.  Treated 
wastewater discharged to Arroyo Simi is dechlorinated but the effluent delivered for 
reuse is not dechlorinated. 

 
2. Sodium hypochlorite is used as a disinfectant in the Simi Valley WQCP.  The 

disinfecting agent is added to the treated effluent prior to the filters to destroy 
bacteria, pathogens and viruses, and to minimize algal growth in the filters.  
Additional disinfectant may be dosed prior to the serpentine chlorine contact 
chamber.  Prior to discharge, sodium bisulfite is added to the treated effluent to 
remove residual chlorine. 

 
3. Primary sludge is anaerobically digested.  Sewage solids (sludge) separated from 

the wastewater are dewatered with a press and transported to Simi Valley Landfill, 
Simi Valley, California. 

 
4. Simi Valley WQCP has constructed a biological nutrient removal system with 

nitrogen de-nitrification process (NDN) in order to achieve compliance with the 



City of Simi Valley  ORDER NO. R4-2008-XXXX 
Simi Valley Water Quality Control Plant  NPDES NO. CA0055221 

 

Attachment F – Fact Sheet (Tentative Draft:  April 3, 2008) F-5 
Revised Tentative:  May 6, 2008 

ammonia Basin Plan objectives.  The system was completed and has been in 
operation since September 2004. 

 
B. Discharge Points and Receiving Waters 

 
The Simi Valley WQCP discharges tertiary-treated municipal and industrial wastewater 
to Arroyo Simi, a water of the United States, above the Estuary, within the Calleguas 
Creek Watershed.  Treated effluents are discharged from the plant to surface waters at 
the following discharge points: 

 
Discharge Point 001:  Discharge to Arroyo Simi (approximate coordinates: Latitude 34° 
16' 56", Longitude 118° 48' 44"). 
 
Discharge Point 002:  Discharge to Arroyo Simi (approximate coordinates: Latitude 34° 
16' 56", Longitude 118° 48' 46).  This is an alternate downstream outfall that has never 
been used.  It was provided as a back up discharge point in the event that discharge 
through Discharge Point 001 is restricted because of flooding in the Arroyo Simi.  
Discharge Point 002 is 225 feet downstream of Discharge Point 001. 
 
During dry weather (May 1 – October 31), the primary sources of water flow in the 
receiving waters, downstream of the discharge point, is the Simi Valley WQCP effluent 
and other NPDES-permitted discharges, including urban runoff conveyed through the 
municipal separate storm sewer systems (MS4).  Storm water and dry weather urban 
runoff from MS4 are regulated under an NPDES permit, Waste Discharge 
Requirements for Municipal Storm Water and Urban Runoff Discharges within the 
Ventura County Flood Control District, County of Ventura, and the Cities of Ventura 
County (Ventura Municipal Permit), NPDES Permit No. CAS004002.  During dry 
weather, surface water flow usually percolates to groundwater before the surface flow 
reaches Hitch Boulevard in the City of Moorpark, past the Moorpark Wastewater 
Treatment Plant.  Some effluent may reach Seminary Road during parts of the year. 
The Moorpark WWTP is another POTW in Calleguas Creek Watershed, located 
downstream of the Simi Valley WQCP, that intermittently discharges to Arroyo Las 
Posas (tributary to Arroyo Simi).           
 
The Ventura County Flood Control District channelized portions of Calleguas Creek to 
convey and control floodwater, and to prevent damage to homes located adjacent to the 
Creek.  Calleguas Creek is a water of the United States that conveys floodwater and 
urban runoff, along with treated waste water.  Arroyo Simi is unlined near the point of 
discharge. Groundwater recharge occurs incidentally in these unlined areas of Arroyo 
Simi, Arroyo Las Posas, and Calleguas Creek, where the underlying sediments are 
highly transmissive to water as well as pollutants. 
 
Notwithstanding that segments located further downstream of the discharge are 
concrete-lined, the watershed supports a diversity of wildlife.  Threatened and 
endangered species such as the peregrine falcon, least tern, light-footed clapper rail, 
and the brown pelican are found in Calleguas Creek and Mugu Lagoon. 
 



City of Simi Valley  ORDER NO. R4-2008-XXXX 
Simi Valley Water Quality Control Plant  NPDES NO. CA0055221 

 

Attachment F – Fact Sheet (Tentative Draft:  April 3, 2008) F-6 
Revised Tentative:  May 6, 2008 

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 
 

Effluent limitations contained in the existing Order for discharges from Discharge Point 
001 (Monitoring Location EFF-001) and representative monitoring data from the term of 
the previous Order are as follows: 

 
Table 2.  Historic Effluent Limitations and Monitoring Data 

Effluent Limitation Monitoring Data1 
(From 08/01/2003 To 12/31/2007) 

Parameter Units 
Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge2, 3 

Highest 
Daily 

Discharge 

BOD520oC  mg/L 20 30 45 9.7 2.5 18.9 
Suspended Solids  mg/L 15 40 45 3.1 2.8 10.6 
Oil and Grease  mg/L 10 -- 15 <5 -- <5 
Settleable Solids  ml/L 0.1 -- 0.3 <0.1 -- < 0.1 
Residual Chlorine  mg/L -- -- 0.1 <0.1 -- <0.1 
Total Dissolved 
Solids 

mg/L 850 -- -- 1055 -- 897 

MBAS mg/L 0.5 -- -- <0.5 -- <0.5 
Chloride mg/L 190 -- -- 159 -- 256 
Sulfate mg/L 250 -- -- 333 -- 342 
Boron mg/L 1 -- -- 0.8 -- 0.9 
Fluoride mg/L 1.6 -- -- 0.8 -- 0.8 
Nitrite-N (as N) mg/L 1 -- -- 0.32  0.32 
Nitrate + Nitrite as 
N 

mg/L 9 -- -- 12  12 

Total Ammonia mg/L 2.35 --  <1  <1 
Antimony µg/L 6 -- -- 0.59 -- 0.59 
Arsenic µg/L 50 -- -- 9 -- 9 
Beryllium µg/L -- -- -- ND -- ND 
Cadmium µg/L 5 -- -- 3.1 -- 3.1 
Chromium III µg/L -- -- -- -- -- -- 
Chromium VI µg/L 50 -- -- ND<25 -- ND<25 
Copper µg/L 1000 -- -- 13 -- 13 
Lead µg/L 50 -- -- 6  -- 6 
Mercury µg/L 2 -- -- 1.7 -- 1.7 
Nickel µg/L 100 -- -- 10 -- 10 
Selenium µg/L 9.1 -- -- 3.4 -- 3.4 
Silver µg/L 50 -- -- 10 -- 10 
Thallium µg/L 2 -- -- ND<2 -- ND<2 

                                            
1  “E” means estimated concentration.  These monitoring data are less than the reporting level, but greater 
than or equal to the respective laboratory’s MDLs. 
2  The highest average weekly discharge concentration is reported for constituents that are monitored at 
weekly or more frequent intervals. 
3  Weekly averages are calculated as a calendar week average. 



City of Simi Valley  ORDER NO. R4-2008-XXXX 
Simi Valley Water Quality Control Plant  NPDES NO. CA0055221 

 

Attachment F – Fact Sheet (Tentative Draft:  April 3, 2008) F-7 
Revised Tentative:  May 6, 2008 

Effluent Limitation Monitoring Data1 
(From 08/01/2003 To 12/31/2007) 

Parameter Units 
Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge2, 3 

Highest 
Daily 

Discharge 

Zinc µg/L 5000 -- -- 120 -- 120 
Cyanide µg/L 5.2 -- -- 11 -- 11 
Asbestos µg/L -- -- -- -- -- -- 
2,3,7,8-TCDD 
(Dioxin) 

µg/L -- -- -- < 0.000006 -- < 0.000006 

Acrolein µg/L -- -- -- ND< 10 -- ND< 10 